
5 

St
or

m
 a

nd
 W

as
te

w
at

er
 

W
A

ST
EW

A
TE

R
 T

R
EA

TM
EN

T 
PL

A
N

T 
O

PT
IM

IZ
A

TI
O

N

 

Wastewater Treatment Plant 
Optimization 

This document is the fifth in a series of best 
practices that deal with buried linear infrastructure 
as well as end of pipe treatment and management 
issues. For titles of other best practices in this and 
other series, please refer to www.infraguide.ca. 

 




Wastewater Treatment Plant Optimization — November 2003 1 

http://www.infraguide.ca


Wastewater Treatment Plant Optimization 

Issue No. 1.0 

Publication Date: November 2003 

© 2003 Federation of Canadian Municipalities and National Research Council 

ISBN 1–897094–32–9 
[...]
When nitrification is not required, controlling 
solids retention time and/or reducing dissolved 
oxygen levels will reduce oxygen 
requirements significantly, which can reduce 
run time for mechanical aerators or blowers, 
resulting in reduced energy use, preventing 
unnecessary nitrification. The addition of 
coagulant during primary treatment improves 
the removal of particulate matter before 
aeration. This reduces aeration energy 
consumption. Although energy use is reduced, 
chemical use and primary sludge production 
are increased during primary treatment, and 
trade-offs must be investigated. 

32 Wastewater Treatment Plant Optimization — November 2003 



By switching to an on/off aeration mode, 
blowers or mechanical aerators can be 
operated for short periods (e.g., 30 minutes) and 
then shut down for equal or smaller periods. 
This reduces energy usage significantly. This 
approach should not be used for aeration 
systems that would foul if the air supply is shut 
off (i.e., ceramic, fine pore, or some coarse 
bubble diffusers). Aeration devices will need to 
be retrofitted with some form of ramp starting 
equipment to protect them from the wear 
associated with an increased number of start­
ups. Soft start devices can be used to reduce 
the peak demand. 

By optimizing the solids retention time (SRT), 
biomass production can be reduced resulting 
in a reduction in energy use required for 
handling and disposal. There may be an 
energy increase for aeration at a higher SRT. 

Fine pore aeration systems produce smaller 
air bubbles, which provide better oxygen 
transfer efficiency compared to coarse bubble 
systems. Improved oxygen transfer reduces 
the amount of air blowers must supply and, 
therefore, reduces energy consumption by 
blowers. Energy savings potentials ranging 
from nine to forty percent can be achieved 
with fine pore systems (EPRI, 1996). Additional 
cleaning is sometimes required with fine pore 
systems to eliminate problems with clogging; 
however, the associated costs are minimal. 

Anoxic reactors will recover bound oxygen 
from nitrate, reducing the oxygen input 
requirement for blowers in downstream 
aeration basins. Although additional pumping 
to recirculate flow will be required, the 
significant reduction in blower use can 
provide for net energy savings. 

Excessive power use by blowers or aerators 
can be eliminated by monitoring dissolved 
oxygen within the aeration basins, and 
manually or automatically controlling the 
number of blowers and air flow rates. 

By providing anaerobic/aerobic environments 
to increase the biological uptake of 
phosphorus, significant reductions in chemical 
use can be achieved. In some cases, the need 
for chemical input may be eliminated, 
however, the need for increased process 
control and operator knowledge will increase. 

Backup Generators 

Most treatment facilities have backup 
generators to provide power during 
emergencies. They are not normally used 
except for testing and as part of routine 
maintenance procedures. By operating these 
generators during peak periods, electrical 
energy use reductions and significant electrical 
energy cost savings can be achieved. Air quality 
requirements and the costs of fuel for backup 
generators may limit this application in some 
facilities. This scenario will only provide 
worthwhile savings for facilities with low 
generator operating costs and high peak 
demand ratios and rate structures. 

Effluent Water Use 

In wastewater treatment facilities, potable 
water may be used in a number of processes 
for backwashing, rinsing, chemical makeup, 
foam control, and odour control. By replacing 
the use of potable water with treated effluent 
water, significant savings in water costs can 
be achieved. Effluent water use depends on 
the level of treatment, and is generally limited 
to usage as process water. The effluent water 
should be disinfected with chlorine to protect 
operator health. 

Biogas Utilization 

The methane contained in the biogas 
produced by anaerobic digestion can be used 
to replace natural gas for digester or space 
heating. In large facilities, generation of 
electrical power using biogas can have a 
favourable payback time. 

3. Work Description 

3.5 Optimization 

Approaches 

Energy savings 
potentials ranging 
from nine to forty 
percent can be 
achieved with 
fine pore systems 
(EPRI, 1996). 

Wastewater Treatment Plant Optimization — November 2003 33 



3. Work Description 

3.5 Optimization 


Approaches
 

3.6 Document Benefits 

3.7 Optimization Task 

Flow Sheet 

34 

Resource Costs 

There are a number of opportunities to reduce 
the costs of resources, although the specific 
resource use is not reduced. 

■ Negotiate utility bills to reduce electrical 
energy and gas costs. For example, 
improving a plant’s time to come off-line 
during peak periods or in emergencies can 
assist in negotiating lower energy charge 
rates. 

■ Combine/separate utility bills between 
plants and pumping stations to reduce 
energy and gas costs. For example, 
combining plant energy costs with zone 
pumping station energy costs can reduce 
energy charge rates. 

■ Combine chemical purchasing with other 
plants or industries to increase shipment 
sizes and reduce unit costs. 

3.6 Document Benefits 

Following completion of a WWTP optimization 
program, it is important to ensure that an 
evaluation of the benefits of optimization is 
completed and the benefits are documented. 
This assessment should compare the 
objectives established for the project (e.g., 
capacity gain of 30 percent) to the actual 
outcome of the optimization program and the 
return on investment (i.e., savings realized 
compared to program costs). 

Communication of the benefits of the 
optimization program to the decision makers 
in the municipality and plant operators is 
essential to maintain benefits gained by the 
optimization initiative and to build support for 
future initiatives. This support is key to ensure 
the iterative process of optimization is 
sustained and an environment conducive 
to optimization is fostered. 

3.7 Optimization Task Flow Sheet 

Figure 3–3 illustrates a WWTP optimization 
task flow sheet as a guide to the approach 
that might be used to achieve various 
objectives. It is important to note that many 
optimization programs have multiple 
objectives, and different approaches can be 
used to achieve the same objectives. For 
example, during the CTA phase of a CCP, any 
of the process analysis tools described in this 
best practice could be used to evaluate a 
particular unit process that appears to limit the 
performance of a facility. Similarly, operator 
training can be undertaken in a manner similar 
to that done in a CTA even if the CCP approach 
to optimization has not been formally applied. 
Any of the process analysis tools, such as 
oxygen transfer testing or simulation 
modelling, can identify opportunities for 
operating cost reduction. 

It is essential to recognize the importance of 
the plant evaluation stage to the success of the 
optimization program. This stage will establish 
the validity of the historic data that are the basis 
for determining the performance capabilities 
and capacity of the facility. This stage will also 
establish the benchmarks against which the 
benefits of subsequent optimization steps can 
be measured. If the data are suspect due to 
poor sludge accountability or poor flow meter 
installation, additional monitoring at this stage is 
important to ensure subsequent work is based 
on sound knowledge of the plant’s capabilities 
and limitations. 

The plant evaluation stage will also establish 
the approach and work plan that will 
subsequently be implemented to optimize the 
plant and meet the optimization objectives 
previously established. The task flow sheet 
(Figure 3–3) suggests the type of tests or 
optimization tools that might be used to 
achieve specific objectives. Again, it is 
emphasized that this is merely a guide. The 
approaches used must be tailored to meet the 
overall objectives and will vary depending on 
the size and type of plant being optimized, the 
resources available, and the capabilities of 
the plant staff to conduct the specific tests. 

Wastewater Treatment Plant Optimization — November 2003 



4. Applications and 
Limitations 

4.1 Optimization Task 

Flow Sheet 

4.2 Applications and 

Limitations 

Figure 3–3 

Representation of 

optimization task flow 

sheet 

4.1 Applications 

The elements of the best practice for WWTP 
optimization apply to any size or type of 
treatment plant. The tools that might be 
applied at a small WWTP may be different 
than those that would be applied at a larger 
WWTP, because the costs and the potential 
return from some approaches may not be 
justified at smaller facilities. 

4.2 Limitations 

This best practice covers most common liquid 
and sludge treatment processes, including 
such processes as preliminary, primary, 
secondary, and tertiary treatment, and the 
disinfection of the treated effluent and 
thickening, dewatering, and digestion (aerobic 
and anaerobic) of sludge. Optimization of more 
sophisticated and complex sludge treatment 
processes, such as incinerators, dryers, and 

pelletizers is not included in this best practice. 
Management of biosolids produced at the 
WWTP is also not addressed in this best 
practice. A best practice for biosolids 
management has also been developed by the 
National Guide to Sustainable Municipal 
Infrastructure: Innovation and Best Practices. 
The reader is referred to that best practice 
for information on biosolids management. 

This best practice focuses primarily on 
optimization of mechanical WWTPs rather than 
lagoon-based systems, although aspects of the 
best practice that relate to operator training 
are equally applicable to all types and sizes of 

WWTPs. A best practice for operation and 
maintenance of lagoons will be developed by 
the National Guide to Municipal Infrastructure: 
Innovation and Best Practices. The reader is 
referred to that best practice for information 
on optimization of lagoon-based systems. 

4. Applications and Limitations 

Figure 3–3: Representation of optimization task flow sheet 

Wastewater Treatment Plant Optimization — November 2003 35 



36 Wastewater Treatment Plant Optimization — November 2003 



Appendix A: 
Selected Case Histories 

A.1	 Case History 1 – Burlington 
Skyway WWTP (Wheeler and 
Hegg, 1999) 

The Burlington Skyway WWTP is the largest 
treatment facility in the Regional Municipality 
of Halton. Treated effluent from the plant is 
discharged to Hamilton Harbour. Hamilton 
Harbour has been designated as one of seven 
Canadian areas of concern in the Great Lakes 
by the International Joint Commission. 
Stringent effluent limits (TP = 0.3 mg/L, 
ammonia = 5.6 mg/L, and TSS = 10 mg/L) have 
been initially targeted for discharge from the 
Burlington Skyway facility to alleviate 
eutrophication and toxicity in Hamilton 
Harbour. To meet stringent effluent limits, the 
Regional Municipality of Halton implemented a 
formal optimization program in 1995. The goals 
were to maximize the hydraulic capability of 
the existing infrastructure while meeting 
performance requirements, and to empower 
staff with skills and initiative to implement 
activities to maintain the targeted 
performance levels economically. 

The Burlington Skyway plant is a conventional 
activated sludge facility with a nominal design 
capacity of 93,000 m3/day, and serves both 
industrial and residential dischargers. The main 
components of the liquid train treatment 
processes include preliminary treatment, 
primary settling, conventional activated sludge 
secondary treatment, and disinfection. The dual 
point addition of ferric chloride (to primary 
clarifier influent and to secondary clarifier 
influent) is employed for phosphorus control. 
The solids treatment train includes dissolved air 
flotation (DAF) waste activated sludge thickening 
and mesophilic anaerobic digestion. The primary 
digesters are equipped with gas mixing. The off-
gas is used in gas-fired boilers, and excess gas 
is stored on-site. Digested sludge is hauled to 
the regional biosolids handling facility before 
land application. 

The optimization tool used at the Burlington 
Skyway WWTP was the Composite Correction 
Program (CCP). The CPE identified non­
technical or management and human 
resource-related limitations to be major 
performance limiting factors, including 
inadequate communication between operators 
and managers, a lack of understanding of 
facility needs, inadequate application of 
operational concepts, and inadequate plant 
coverage to respond to high flow events. The 
approach to resolving non-technical issues 
was to address these in conjunction with 
addressing technical limitation, based on the 
realization that any improvements in effluent 
quality may not be sustained if these non­
technical issues are not resolved. Enhanced 
communication and properly applying priority 
setting and problem-solving skills were 
emphasized during the CTA phase of the CCP. 

Other optimization efforts undertaken at the 
facility during the CTA included: 

■ evaluation of the optimum polymer dosage 
and dosage control (December 1996 to 
February 1997); 

■ pilot scale evaluation of spiral blade 
mechanism to enhance clarifier sludge 
removal efficiency for improved nitrification 
(September 1997 to March 1998); 

■ retrofitting the remaining clarifiers with 
spiral blade mechanism (summer of 1998); 

■ optimizing the removal mechanism (rake tip 
speed of 305 cm (10 feet/min) (summer of 
1999); and 

■ reactivation of the existing Dissolved Air 
Floatation (DAF) unit (March 1999). 

A. Selected Case 
Histories 

A.1 Case History 1 – 

Burlington Skyway 

WWTP (Wheeler 

and Hegg, 1999) 

The approach 
to resolving 
non-technical 
issues was to 
address these 
in conjunction 
with addressing 
technical 
limitation, based 
on the realization 
that 
any 
improvements in 
effluent quality 
may not be 
sustained if these 
non-technical 
issues are not 
resolved. 

Wastewater Treatment Plant Optimization — November 2003 37 



 

 

In terms of operational control, improved 
operator application of process control 
techniques at all the major unit processes 
was emphasized, with priority given to the 
secondary unit process. Improved solids 
inventory control consisted of daily sampling 
and testing to monitor sludge mass in aeration 
basins (also known as bioreactors) and 
secondary clarifiers, return activated sludge 
(RAS) underflow lines, as well as in the 
primary clarifiers to maintain stable removal. 

The ongoing optimization efforts at the 
Burlington Skyway WWTP resulted in a 
substantial improvement in the plant 
performance in terms of phosphorus 
removal. The reduction in the phosphorus 
loading to Hamilton Harbour achieved as a 
result of the optimization efforts is illustrated 
in Figure A–1. In addition, the plant was able 
to achieve nitrification without major capital 
expenditure, meeting the targets established 
for Hamilton Harbour. 

Maximizing the operational skills through the 
CTA, in conjunction with the other optimization 
work done at the plant, resulted in a level of 
performance not considered achievable 
before optimization. It had been estimated 
that $33 million in capital upgrades would be 
needed to achieve nitrification at the plant. 

In addition, additional capacity was found 
at the plant to defer $17 million in plant 
expansion costs. Based on the success 
achieved, the Region has expanded its 
optimization program to include all its 
wastewater and water treatment facilities. 

A. Selected Case 
Histories 

A.1 Case History 1 – 

Burlington Skyway 

WWTP (Wheeler 

and Hegg, 1999) 

Figure A–1 

Total phosphorus average 

loading – Burlington 

Skyway WWTP effluent 

Figure A–1: Total phosphorus average loading – Burlington Skyway WWTP effluent 

Source: WEFTEC (1999) 

38 Wastewater Treatment Plant Optimization — November 2003 



 

 

A.2	 Case History 2 – Ayr WWTP 
(XCG, 2000b) 

The Ayr WWTP serves the Town of Ayr in 
the Regional Municipality of Waterloo. It is 

a circular, package extended aeration plant 
constructed in 1978 with a design capacity 
of 1,181 m3/d. The treatment processes at the 
plant include coarse screening, grit channels, 
aeration using fine pore membrane diffusers 
that had been installed as a retrofit for energy 
savings, secondary clarification, ferric 
chloride addition for phosphorus removal, 
and chlorine disinfection. Excess sludge is 
aerobically digested and hauled either directly 
to land for utilization or to a regional sludge 
storage facility for interim storage. 

By 2000, the plant was operating at about 
89 percent of its design capacity and further 
growth in the community was restricted due to 
servicing constraints. To determine if additional 
capacity was available in the existing facility, 
an optimization and re-rating study was 
commissioned to define the maximum capacity 
of the plant, identify any processes that would 
need to be upgraded, and collect adequate data 
to support an application to increase the rated 
capacity of the facility. 

A detailed historic review and process 
capacity analysis indicated there was 
potential to increase the rated capacity of the 
plant from 1,181 m3/d to 1,500 m3/d. At the same 
time, the regulatory agency imposed more 
stringent phosphorus removal limits on the 
plant and included a requirement to nitrify 
year-round and produce a non-toxic effluent 
after disinfection. 

Process testing at the plant to confirm the 
results of the plant evaluation phase included 
oxygen transfer testing to determine the ability 
of the existing aeration hardware to achieve 
nitrification, clarifier stress testing, and 

biological process simulation modelling. In 
addition, the evaluation phase suggested the 
plant flow meter accuracy was questionable. 
Therefore, flow meter calibration testing was 
also undertaken to confirm the validity of the 
historic flow and loading data. 

The process testing demonstrated that 
upgrades to the RAS pumping system, which 
used air lift pumps that lacked controllability 
and operated at a high return rate, would be 
needed to ensure adequate clarification 
capacity was available. Increased oxygen 
transfer capacity would also be required to 
sustain the nitrification needed to meet the 
new effluent limits for ammonia. Upgrades 
to the raw sewage pump station and a new 
flow metering station were also included. 
To meet the non-toxic effluent requirement 
imposed on the plant, UV disinfection was 
installed to eliminate the toxic chlorine 
residuals associated with the original 
chlorine disinfection. 

The estimated cost to achieve a 27 percent 
increase in capacity from 1,181 m3/d to 
1,500 m3/d was $450,000. Of this total, more 
than half was associated with the installation 
of UV disinfection that was a requirement 
of the new certificate of approval and not 
specifically required to achieve additional 
capacity. The cost estimates to upgrade the 
plant are summarized in Table A–1. To achieve 
the higher capacity, no new tankage 
construction was needed except for the UV 
disinfection system. The equivalent cost of 
achieving the additional capacity was less 
than $700 per m3/d of capacity, exclusive of the 
cost of the UV disinfection installation. Equally 
important to the low upgrade cost, additional 
development in the community was allowed 
without extensive delays normally associated 
with major treatment plant construction. 

A. Selected Case 
Histories 

A.2 Case History 2 – Ayr 

WWTP (XCG, 2000b) 

Wastewater Treatment Plant Optimization — November 2003 39 



A. Selected Case 
Histories 

A.2 Case History 2 – Ayr 

WWTP (XCG, 2000b) 

Table A–1 

Summary of Upgrades and 

Costs to Re-Rate the Ayr. 

WWTP to 1,500 m3/d 

A.3 Case History 3 – 

Tillsonburg WWTP 

(Phagoo et al, 1996) 

Table A–1: Summary of Upgrades and Costs to Re-Rate the Ayr WWTP to 1,500 m3/d 

Process Description Estimated 
Capital Cost ($) 

Raw wastewater pumping ■ Two raw lift pumps, each with 4,000 m3/d capacity 

■ Pumps could either be two-speed or installed with one 
variable frequency drive with switch gear to allow it to be 
used for either raw lift pump 

80,000 

RAS pumping ■ Self-priming centrifugal pumps 

■ Firm capacity for 1,500 m3/d 

55,000 

Oxygenation capacity ■ Add two new 900 m3/h positive displacement blowers 

■ Provide additional aeration basin diffusers 

75,000 

Disinfection ■ Upgrade to UV disinfection 

■ Separate contact chamber with approximately 40 low 
pressure lamps 

■ New flow metering station consisting of rectangular weir 
and ultrasonic sensor 

240,000 

Total ■ Upgrades to provide 1,500 m3/d capacity 450,000 

These upgrades have now been implemented 
and a new Certificate of Approval issued with 
a re-rated capacity of 1,500 m3/d 

A.3	 Case History 3 – Tillsonburg 
WWTP (Phagoo et al., 1996) 

Nitrification in an activated sludge plant can 
result in a significant increase in energy costs 
to provide the additional oxygen required by 
the nitrifying bacteria to oxidize ammonia to 
nitrate. Denitrification, the reduction of nitrate 
to nitrogen gas under anoxic conditions, can 
recover some of the bound oxygen present in 
the nitrate. Typically, denitrification occurs in a 
separate mixed reactor that is maintained at 
dissolved oxygen concentrations approaching 
zero to allow the process to occur. Thus, 
implementing denitrification can require a 
significant capital investment. 

In an optimized approach, aerators can be 
cycled on and off within the same tank to 
provide the oxygen supply needed to achieve 

nitrification and to then recover the bound 
oxygen under non-aerated (anoxic) conditions. 
This optimized approach can reduce the 
overall energy costs while at the same time 
producing an effluent lower in total nitrogen 
concentrations. 

A demonstration of on-off aeration was 
conducted at the Tillsonburg, Ontario WWTP 
to determine the possible energy savings and 
the impact on plant performance. The 
Tillsonburg WWTP is a conventional activated 
sludge plant with a design capacity of 
8,200 m3/d. It was ideally suited for the 
demonstration since it contains two parallel, 
identical treatment trains (primary clarifiers, 
aeration basins and secondary clarifiers). 
Aeration and mixing in the biological reactors 
are provided by coarse bubble diffusers, and 
air is supplied by fixed and variable speed 
positive displacement blowers. Aeration 
DO concentrations are monitored and 
automatically controlled. 

40 Wastewater Treatment Plant Optimization — November 2003 



One of the two parallel trains was retrofitted to 
allow on-off aeration. Each train consisted of 
two aeration basins in series and the retrofit 
allowed either one or both basins to be 
operated in the on-off mode. The control 
system allowed the on and off cycle times to 
be varied and included air bursts during the off 
cycle of varying frequency and duration to 
provide mixing in the reactor. The two trains 
were then operated under comparative 
loading conditions in summer and winter to 
establish the energy savings achieved and 
the impact, if any, on effluent quality. 

The plant operated in the on-off aeration 
mode achieved poorer nitrification than the 
plant operated with continuous aeration; 
however, the test plant (on-off aeration) had 
lower total nitrogen concentrations than the 
control plant (continuous aeration). The 
improvement in total nitrogen removal was 
39 percent when one of the two aeration 
basins was cycled and 67 percent when both 
basins were cycled. The aeration savings 
were 16 percent when air supply to one of the 
two tanks was cycled and 26 percent when 
the air supply to both tanks was cycled. With 
one tank cycled, about nine percent of the 
savings was due to the recovery of bound 
oxygen during denitrification while the 
remaining seven percent resulted from 
improved oxygen transfer efficiency due to 
the lower dissolved oxygen present in the 
tank when the air on cycle was initiated. 
Similarly, when both tanks were cycled, about 
20 percent of the 26 percent aeration savings 
resulted from the recovered of bound oxygen 
during denitrification. 

A.4	 Case History 4 – Montréal WWTP 
(Forest, 2003) 

The Wastewater Treatment Plant (WWTP) of 
Montréal is the largest treatment plant in the 
Province of Quebec, treating all wastewater 
from the Island of Montréal with its 1.8 million 
inhabitants since 1995. It is an enhanced 
primary (physical chemical) treatment plant 
with a maximum capacity of 88 m3/s (7,600 
MLD) and a dry weather flow capacity of 25 
m3/s (2,160 MLD). There are two interceptors, 
one on each shore of the island, which 
intercept all the wastewater outfalls and direct 
the flow by gravity to the WWTP. Treatment at 
the WWTP comprises addition of a metal salt 
(ferric chloride or alum) plus an anionic 
polymer prior to clarification. 

The north interceptor was the first to be put 
into operation, in 1984. At that time, there were 
14 rectangular primary clarifiers, 91 m long x 
30 m wide x 4.6 m deep. When the south 
interceptor was connected, it was anticipated 
that the flow would double, necessitating 
construction of an additional 14 clarifiers. Prior 
to the expansion, studies were undertaken by 
the Lasalle Hydraulic Laboratory in Quebec to 
simulate the hydraulic patterns in a modelled 
clarifier and identify ways to modify it to 
increase its capacity. Based on the modelling, 
two existing clarifiers were modified to allow 
testing at full scale. Modifications included the 
addition of a special vertical screen across the 
full width at the clarifier entrance to avoid flow 
short-circuiting, changing effluent horizontal 
collectors at the clarifier exit from 60 cm to 
76 cm diameter pipes with the addition of a 
vent to increase flow capacity, and installation 
of exit holes on these collectors at the bottom 
to avoid scum suction. Full scale tests were 
done in 1991 using two types of coagulant for 
phosphorus removal, ferric chloride and alum, 
and results proved conclusive. The hydraulic 
capacity with the modified clarifiers increased 
from 3.5 to 5.0 m3/s. 

A. Selected Case 
Histories 

A.3 Case History 3 – 

Tillsonburg WWTP 

(Phagoo et al, 1996) 

A.4 Case History 4 – 

Montréal WWTP 

(Forest, 2003) 

Wastewater Treatment Plant Optimization — November 2003 41 



 

A. Selected Case 
Histories 

A.4 Case History 4 – 

Montréal WWTP 

(Forest, 2003) 

42 

All existing clarifiers were then retrofitted with 
these modifications at a total cost of $1 million. 
As a result of the optimization work, it was 
necessary to construct only 7 additional 
clarifiers instead of 14 as originally planned. 
The construction cost was $37 million. The 
savings resulting from the optimization of 
the clarifier capacity was estimated at 
approximately $36 million. 

Subsequently, optimization work at the 
Montréal WWTP focussed on reducing 
chemical costs. In 1994, the metallic salt (ferric 
chloride or alum) was added at the entrance 
of each of the 14 grit chambers. Based on 
laboratory jar testing, the coagulant dosage 
was increased during the time period when 
loads to the WWTP were higher and reduced 
when loads had declined. In 1994, coagulant 
costs represented $4 million per year on an 
operating budget of $38 million. 

In order to reduce costs, a process 
optimization study was conducted in 1994. 
As an initial step, the coagulant dosing point 
was moved from the entrance to each of 
14 grit tanks to a point at the front of the bar 
screens and air injection was added to 
improve mixing at the dosage point. This 
change eliminated problems with unequal 
chemical dosages to individual grit chambers 
and remedied dosage control problems. 

Secondly, analysis of venturi scrubber water 
collecting particles (fly ash) in combustion gas 
in the incinerator air treatment system was 
found to contain significant concentrations of 
phosphorus (about 0.2 mg/L). This scrubber 
water recycle stream was discharged into the 
WWTP effluent at a flow rate of about 160 L/s, 
raising phosphorus concentrations in the plant 
effluent. In order to achieve the objective of 
0.5 mg/L total phosphorus in the plant effluent, 
it was necessary to operate at higher 
chemical dosages. A modification was made 
in the piping to return this venturi scrubber 
water back to the front of the plant so that 
it would be treated along with the raw 
wastewater for phosphorus removal. 

After these modifications were complete, an 
automated chemical dosage control system 
was installed as part of the implementation of 
a plant-wide SCADA system. On-line turbidity 
and phosphorus analyzers were installed in 
the plant to measure the characteristics of 
raw wastewater in the North and South 
interceptors, the effluent from a settling 
column that simulates in five minutes the 
performance of the full scale clarifiers, and 
the effluent water at the WWTP discharge. 
The SCADA system sets initially the chemical 
dosage based on the raw wastewater flow 
rate and characteristics as measured by the 
on-line analyzers. The dosage is then adjusted 
based on the output of the on-line analyzers 
monitoring the simulated effluent from the 
settling column, and later fine-tuned based on 
the on-line analyzers monitoring the treated 
effluent from the plant. 

With all these modifications, an estimated 
chemical dosing reduction of about 40 percent 
was realized. At 2002 chemical coagulant 
costs, this represent an annual saving of about 
$3 million per year on a total 2002 plant 
operating budget of $46 million. 

Wastewater Treatment Plant Optimization — November 2003 



 

Appendix B: 
Optimization Opportunities Through Process Modifications 

B.1 Plant Hydraulics 

Rapid changes in hydraulic load are caused 
by such things as intermittent pumped flows, 
the dormitory nature of the community, or 
combined sewage systems. Excessive 
variations in flow and load can affect the 
performance of the whole plant. These 
issues can be addressed by operational 
modifications such as: 

■ using a recycle system for variable flow 
control; 

■ using multiple smaller constant speed pumps; 

■ replacing the constant speed pumps with 
variable speed pumps or screw pumps; 

■ operation of the constant speed pumps in 
an influent pump station at a lower flow rate 
over a longer period of time; 

■ use of step feed and contact stabilization 
modes to alleviate the impact of excessive 
inflow and infiltration (I/I) on suspended 
growth treatment plants; 

■ returning digester supernatant or other 
concentrated streams during low flow periods; 

■ pump speed controllers and wet well level 
controllers set to minimize the number of 
pump starts and stops; and 

■ providing system storage and real-time control. 

Inflow and infiltration (I/I) can be major 
sources of flow in wastewater systems. 
This impacts on system performance due to 
increased flow through the system and higher 
demand requirements from pumping stations. 
By implementing I/I reduction programs, 
wastewater flows requiring treatment can 
be significantly reduced resulting in lower 
treatment requirements and consequent 
resource (chemical and energy) savings. 
A best practice for I/I control/reduction has 
been developed by the National Guide to 
Sustainable Municipal Infrastructure: 
Innovation and Best Practices. 

B.2 Preliminary Treatment 

B.2.1 Screening 

Inadequate screening can limit plant 
performance and capacity, and greatly 
increase O&M requirements. Although many 
small WWTPs still use manually cleaned 
screens, all plants should consider upgrading 
to automatically cleaned screens. Screen 
cleaning should be automated based on head 
loss and operating time. Adding bypass lines 
around screens for maintenance can also 
increase process flexibility. 

B.2.2 Grit Removal 

The installation of longitudinal or transverse 
baffles or modifying air flow in aerated grit 
tanks can improve performance. If grit 
problems are occurring in a plant and the grit 
chamber appears to be adequately designed, 
the problem may be with the grit removal 
system. Components such as pumps, chain 
and flight conveyors, screw conveyors, or 
bucket elevators may be inadequately 
designed, installed, or maintained. 

B.3 Primary Treatment 

The following modifications should be 
considered to improve the process efficiency 
of primary treatment. 

■ Add coagulants to an undersized primary 
clarifier, or clarifier with high surface overflow 
rates (in excess of 40 to 60 m3/m2.d). 

■ Relocate internal recycle or WAS flows. 

■ Improve flow splitting and control. 

■ Improve scum and sludge removal through 
automation. 

B. Optimization 
Opportunities 
Through Process 
Modifications 

B.1	 Plant Hydraulics 

B.2	 Preliminary 


Treatment
 

B.3	 Primary Treatment 

Wastewater Treatment Plant Optimization — November 2003 43 



B. Optimization 
Opportunities 
Through Process 
Modifications 

B.3	 Primary Treatment 

B.4	 Biological 


Treatment
 

44 

B.3.1 Reduce Chemical Usage 

By improving the feed rate control and mixing of 
chemicals at the point of addition, reduced 
chemical use will be achieved. There are many 
techniques and products available to improve 
chemical addition and mixing. Among others, 
they include in-line flash mixers or high velocity 
mixing systems. Jar tests should be performed 
on a routine basis to determine the optimum 
chemical dosage and dosing procedure. 

High velocity mixing systems (HVMS) can be 
used to replace the injector, injector pump, 
diffuser, mechanical mixer, filter, and strainer 
of traditional induction systems. The HVMS 
operate with a propeller that injects the 
chemicals into the process stream at high 
velocities for better mixing. As a result of the 
better mixing achieved with HVMS, significant 
chemical use reduction can be achieved. 

B.3.2 Reduce Pre-Precipitation Chemicals for 
Phosphorus Removal 

Chemicals can be added for phosphorus 
removal at either the primary or secondary 
level of treatment. Generally, chemicals are 
more efficient for phosphorus removal when 
added to secondary treatment, and chemical 
use savings can be achieved. Chemicals may 
still be used in primary treatment to enhance 
biological nutrient removal (BOD5) removal in 
some facilities, reducing energy use in the 
biological system and secondary sludge 
production. Multi-point chemical addition 
results in the lowest chemical usage and 
sludge production when low effluent 
phosphorus concentrations must be achieved. 

B.4 Biological Treatment 

B.4.1 Inadequate Process Flexibility 

If inadequate process flexibility is limiting the 
biological treatment process performance or 
capacity, piping and valving can be installed 
so aeration basins can be operated in the 
complete mix mode, the plug flow mode, the 
step feed mode, or the contact stabilization 
mode depending on flows, loads, and other 
critical conditions. 

Process equipment can be installed to 
increase process flexibility. This includes: 

■ the piping necessary to isolate individual 
tanks or processes; 

■ variable speed aerators or blowers in the 
aeration basin(s); 

■ variable speed sludge pumps for return and 
waste sludge flow; and 

■ chemical feed systems to improve settling 
characteristics. 

B.4.2 Nitrification 

Ammonia, chloramines, and chlorinated 
municipal effluents are considered to be toxic 
substances under the Canadian Environmental 
Protection Act (CEPA). Many new permits now 
include ammonia limits. Nitrification is the 
biological conversion of ammonia into nitrate. 
Alkalinity control is important in activated 
sludge systems designed for nitrification. 
If insufficient alkalinity is present during the 
conversion of ammonia to nitrate, the pH of the 
system drops, and nitrification may become 
inhibited. An adequate alkalinity adjustment 
system must be in place to provide a residual 
alkalinity of 50 mg/L for aeration and 150 mg/L 
for high-purity oxygen systems (EPA, 1982). 

Wastewater Treatment Plant Optimization — November 2003 



B.4.3 Biological Nutrient Removal Processes 

BNR processes improve the nutrient removal 
capability of the WWTP and may also result 
in other benefits, such as improved sludge 
settlement, reduced sludge production, 
reduced process alkalinity consumption, and 
reduced process oxygen requirements. The 
potential reduction in plant capacity from 
implementing BNR needs to be considered. 

A wide variety of BNR process configurations 
are available. The process configuration 
selected must consider the effluent limits to be 
achieved and the current configuration of the 
bioreactors. It is also possible to create the 
required anaerobic and/or anoxic zones by 
installing baffles in the existing tankage if 
sufficient reactor volume and hydraulic gradient 
are available. Installation of mixing equipment 
and reconfiguration of aeration system and 
recycle pumping capabilities may be required 
depending on the BNR process selected. 

B.4.4 Oxygen Transfer System 

If a WWTP is experiencing inadequate oxygen 
transfer or if energy costs associated with the 
aeration system are to be minimized, methods 
of reducing the organic loading should be 
investigated before major modifications are 
made. Operational steps, such as cleaning 
diffusers or removing rag accumulation on 
surface mechanical aerators should also be 
pursued. If these measures do not improve the 
oxygen transfer capacity of the system, the 
following modifications can be considered. 

■ Install additional blowers to address an 
oxygen deficiency in a diffused aeration 
system if higher flow per diffuser is 
acceptable. 

■ Upgrade the diffused air system by 
replacing a mechanical system with a 
diffused air system, or replacing a low 
efficiency diffused aeration system with a 
higher efficiency system. 

■ Upgrade the mechanical aerator by 
refurbishing the old aerator cones, modifying 
aerator submergence, and operating all 
aerators at a higher rotational speed. 

■ Rearrange the aerator or diffuser spacing 
to remove dead zones and improve mixing. 

■ Increase the horsepower of existing 
blowers or mechanical aerators. 

■ Install baffles or mechanical mixing devices 
to improve basin mixing. 

■ Install/check air filters on the intake side 
of blowers. 

■ Supplement aeration systems with 
additional diffusers, or by alternative means. 

■ Inspect/maintain/repair the diffusers and 
delivery piping. 

If the existing system must be upgraded or 
replaced as part of the plant upgrade, the 
following list outlines the best practice to 
upgrade an existing oxygen transfer system. 

■ Examine the condition of the existing 
oxygen transfer system. 

■ Determine the efficiency of the existing 
system through oxygen transfer testing. 

■ Calculate an estimate of existing system 
capacity, based on the efficiency of the 
existing system. 

■ Estimate the efficiency of alternative oxygen 
transfer systems. 

■ Determine whether evaluation of upgrade 
alternatives is necessary and desirable. 

■ Evaluate alternatives and select the most 
desirable alternative. 

■ Evaluate options for implementing the 
selected alternative. 

■ Implement oxygen transfer system 
improvements. 

■ Install an automatic dissolved oxygen 
system to vary air input according to the 
basin dissolved oxygen level to reduce 
energy consumption. 

B. Optimization 
Opportunities 
Through Process 
Modifications 

B.4	 Biological 

Treatment 

Wastewater Treatment Plant Optimization — November 2003 45 



B. Optimization 
Opportunities 
Through Process 
Modifications 

B.4	 Biological 

Treatment 